

**ege testcertificate**

Herning 08.07.2019

<b>Subject:</b>	Classification
<b>Reference No.:</b>	ege testreport no. 1153
<b>Reference:</b>	Soft Dreams Lux CF
<b>Description of sample:</b>	Cut pile 100 % Polyamide Felt Backing
<b>Testing atmosphere</b>	Unless otherwise specified the sample has been conditioned and tested, where appropriate, in the standard atmosphere for conditioning and testing textiles EN ISO 139:2005 of $65 \pm 4$ % R.H. and $20 \pm 2$ °C.

Testmethod	Testresults	Requirements
<b>Total mass per unit area g/m<sup>2</sup></b> ISO 8543	3650g/m <sup>2</sup>	
<b>Total thickness mm</b> ISO 1765	16mm	
<b>Mass of pile per unit area above the substrate g/m<sup>2</sup></b> ISO 8543	1750g/m <sup>2</sup>	
<b>Surface pile density g/cm<sup>3</sup></b> ISO 8543	0,150g/cm <sup>3</sup>	
<b>Number of tufts/loops per unit area</b> ISO 1763	48000 pr m <sup>2</sup>	
<b>Tuft withdrawal force:</b> Cut pile rugs ISO 4919	25 N	3,0 N (Average with no individual result below 1,5 N)
<b>Vettermann/Hexapod</b> ISO 10361	3-4	See DS/EN 14215
<b>Use Class</b>	Class 22	

The information contained on page no 1-1 of this certificate is hereby certified to be correct statement of the tests and investigations carried out by ege testlaboratory on the material referred to.

Signed by



Lenette Ormstrup  
Laboratory Technician

Reported B



Henrik Schmidt Hansen  
GROUP CSR DIRECTOR